
TECHNOLOGY DEEP DIVE:
A treatment process 
that destroys PFAS | 52

tpomag.com
OCTOBER 2024

Sophia Oberton
Water Superintendent
Delmar, Md.

TANKS,
STRUCTURES &
COMPONENTS

Directory
44

IN MY WORDS:
Digital transformation 

requires data security | 40

Being a Sponge
SOPHIA OBERTON BUILT A CAREER BY ABSORBING 
KNOWLEDGE FROM TRAINING AND FROM MENTORS
34

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

SUSTAINABLE OPERATIONS:
Revenue from 

biogas in Roanoke, 
Virginia | 14



M I N I M I Z E  T I M E ,  
M A X I M I Z E  Q U A L I T Y 
Hach’s Easy Install Panels
Experience the convenience of application-specific panels that 
are pre-engineered, ready-to-install and come in single, dual 
[...]
months,” says McCarthy. “More 
water tends to be used on their lawns. 
That increases the stress on water 
resources and supply systems, driv-
ing up costs and putting engineered 
water systems at risk.”

The trailer can be reserved free 
of charge for community events such 
as farmer’s markets, home expos and 
county fairs. A science team repre-
sentative is available to speak at 
events. In 2023 alone, the trailer team 
visited and spoke at 25 neighbor-
hood events.

 
METRICS AND ACCOLADES

The Water Efficiency Grant Pro-
gram has gone through three funding cycles, and a fourth began in July 2024. 
The Met Council’s Water Efficiency Grant program is saving a total of 200 
million gallons of water per year. The council also partnered with 45 
municipalities.

For its efforts, the Met Council received a 2023 Excellence Award in 
Promoting WaterSense from the EPA.   

 

A faucet in a community garden  
in Hopkins, Minnesota, within the 
service area of the Metropolitan 
Council. 

Halliday Products is now the exclusive USA manufacturer of the 
New Portable Manhole Safety Grate, designed by Mass Products.

Easily installed, 
just fold and 
move to where 
you need it.

Hinged opening 
provides easy 
access to 
manholes.

Slot and nylon 
roller for hoses 
and camera 
cables.

For More Information Call 1-800-298-1027
www.HallidayProducts.com • Email:  Sales@HallidayProducts.com

M A N H O L E  S A F E T Y  G R A T E

Patent US 10,900,194 B2

See us in New Orleans, Booth 7329

A SENTRY EQUIPMENT SERVICE

Customized, Refurbished 
Wastewater Solutions
From on-site inspections and installations to part 
support, Rebuild-it provides custom solutions in the 
wastewater industry.
+1-262-567-7256 | sales@sentry-equip.com | rebuild-it.com

Come visit us at WEFTEC 
Booth number - 2559

http://www.HallidayProducts.com
mailto:Sales@HallidayProducts.com
mailto:sales@sentry-equip.com
https://hallidayproducts.com/
https://www.sentry-equip.com/


• UL/cUL approved for hazardous locations

• NSF/ANSI 61 & 372 approved for drinking water

• Guaranteed lightning protection 

• Custom ranges and cable lengths

• Industry standard analog output options

• Ships in 3 business days ARO

• 2 year warranty
kelleramerica.com

SUBMERSIBLE LEVEL
TRANSMITTERS

GENERAL PURPOSE SUBMERSIBLE LEVEL TRANSMITTER

KELLER LEVELGAGE

See us  
in New Orleans,  

Booth 935

https://kelleramerica.com/


26     TREATMENT PLANT OPERATOR

A MAJOR CLEAN-WATER PLANT UPGRADE HAS PUT THE NEW HAMPSHIRE TOWN 
OF NEWMARKET ON THE MAP FOR SUCCESS IN NITROGEN REMOVAL

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Adam Perri

wastewater: PLANT

top performer

Absolutely 
Crushing It

The team at the Newmarket Wastewater Treatment Facility 
includes, from left, Todd Gianotti, maintenance supervisor; 
Kate Preston, operator; Ben Trottier, chief water operator; 
Sean Greig, environmental services director; Sue Landale, 
administrative assistant; Sam Heffron, operations supervisor; 
and James Barlow, operator.



tpomag.com    October 2024   27

A new total nitrogen permit limit was coming 
for the town of Newmarket. That meant 
upgrading an outmoded clean-water plant to 
the tune of $14.1 million.

The results have been impressive. The plant’s 4-stage 
Bardenpho process yields eff luent that consistently 
beats a recently imposed total nitrogen permit limit. 
Sean Greig, environmental services director for the 
town, attributes that to a careful design process that 
included intensive regular meetings with the town’s con-
sulting engineers.

He also credits his team members for their dedica-
tion and their willingness to strive for optimum plant 
performance. “We have one of the best teams in the state,” 
says Greig, winner of a 2023 William D. Hatfield Award 
from the New Hampshire Water 
Environment Association.

“Our team members are cross-
trained on everything. They know I 
like to test the limits and see what 
happens. We’re not afraid to push 
the envelope. We’re not afraid to 
make changes.

“With the old trickling filter 
facility we were discharging about 62,000 pounds of total 
nitrogen per year. When I did the math on the new design 
I thought we would get down to 9,000 or 10,000 pounds. 
With our staff’s optimization, we have actually been 
discharging 3,000 to 5,000 pounds per year. So we are 
absolutely crushing what our predictions were.”

 
A CHOSEN CAREER

Greig has been with Newmarket (population, 8,000) 
for 29 years. He grew up in Dover, New Hampshire, and 
earned a bachelor’s degree in business from Norwich 
University. Starting out in a tough job market, he became 
a manager for an athletic footwear store chain but found 
that unsatisfying.

“Instead of going out and looking for a job, I looked 
for what I wanted to do,” he recalls. “I picked out differ-

ent professions, and instead of going in and asking for a 
job, I asked them what they did and what their typical 
day was like, to see if that interested me.”

That process included a visit with the manager of the 
Dover Wastewater Treatment Plant. Intrigued with what 
he heard, Greig enrolled at what is now Southern Maine 
Community College and earned a pollution abatement 
certificate. In 1995 he was hired as a maintenance 
mechanic at the Newmarket plant; from there he moved 
up the ranks to his current role, in which he is respon-
sible for the drinking water and wastewater systems.

He has planned and supervised upgrades to the drink-
ing water system that eliminated water shortages, add-
ing two bedrock wells and building a treatment plant for 
two bedrock wells to adjust pH and remove arsenic using 

greensand filters (Hungerford & Terry); the state Depart-
ment of Environmental Services had lowered the arsenic 
limit to 5 parts per billion.

 
TARGETING NITROGEN

Greig’s most significant project is the comprehensive 
wastewater treatment facility upgrade completed in 2017. 
The plant was built in 1969 with primary treatment. A 
1985 upgrade added secondary treatment with trickling 
filters; solids dewatering and inf luent pump station 
upgrades took place in 1990 and 1999.

Around 2000 the U.S. EPA began considering efflu-
ent nitrogen limits on treatment plants discharging to 

“Every piece of the plant was critiqued. We had limited 
funds, so we really had to look hard at how we were  

going to construct this plant.”
SEAN GREIG

Newmarket (New Hampshire) 
Wastewater Treatment Facility
newmarketnh.gov/environmental-services-water-sewer-division

BUILT: 
1969; latest upgrade 2017

POPULATION SERVED: 
8,000

FLOWS: 
0.85 mgd design, 0.5 mgd average

TREATMENT LEVEL: 
Secondary

TREATMENT PROCESS: 
4-stage Bardenpho

RECEIVING WATER: 
Lamprey River

BIOSOLIDS PROCESS: 
Screw press dewatering

BIOSOLIDS DISPOSITION:
Landfilled

ANNUAL BUDGET: 
$2.9 million

The Newmarket Wastewater Treatment Plant (0.85 mgd design, 0.5 mgd 
average) uses the 4-stage Bardenpho process.

http://tpomag.com


28     TREATMENT PLANT OPERATOR

the environmentally sensitive Great Bay estuary. “We knew the trickling fil-
ter plant was not working the way it should because of age,” says Greig. “We 
also knew that trickling filters were not the appropriate technology to meet 
future permit limits.”

So town leaders worked out an agreement with the EPA to upgrade the 
facility and secured joint funding from the Clean Water State Revolving Loan 
fund and U.S. Department of Agriculture Rural Development. Working with 
the Wright-Pierce engineering firm, the town reviewed multiple upgrade 
options before selecting the 4-stage Bardenpho secondary process, designed 
to remove nitrogen with alternating anoxic and aerobic basins.

Before the upgrade, plant effluent contained about 30 mg/L total nitro-
gen. The current EPA-imposed limit for total nitrogen is a rolling seasonal 
average 30 pounds per day, equivalent to about 4 mg/L at the plant’s 0.85 

mgd design flow. “Based on current operations and influent conditions, we 
are meeting that limit quite easily,” Greig says. The EPA agreement also 
encourages the town to help address nonpoint sources of nitrogen.

 
THE WAR ROOM

The plant’s performance ties back to the design process, which included 
what Greig calls war room sessions in which he reviewed project details with 
Wright-Pierce engineers Tim Vadney, Michael Curry and Dave Romilly.

“We’d sit in the room for hours going over the design, layouts, how every-
thing would look, how things would work,” Greig says. “We all had ideas. 
One day my idea would get shot down. Another day someone else’s idea 
would get shot down. Or we’d come to a consensus on an idea, but on another 
day somebody would come up with modification to make it even better.

“Our town staff really worked hard making sure we had good wastewa-
ter data to construct the new secondary treatment process. If you don’t have 

good data for the modeling, it’s not going to work. The more you put in, the 
more you’ll get out. It was a really good collaborative effort.”

Greig’s team includes Todd Gianotti, maintenance supervisor; Sam Hef-
fron, operations supervisor; Kate Preston and James Barlow, wastewater 
operators; Ben Trottier, water chief operator; and Sue Landale, administra-
tive assistant.

Besides the new secondary treatment process, the plant upgrade included:
• New primary and secondary clarifiers and mechanisms (ClearStream 

Environmental)
• Conversion of anaerobic digesters to aerated sludge holding tanks
• Headworks upgrade with a Rotamat mechanical fine screen, washer 

and compactor (HUBER Technology) and TeaCup grit classifier 
(Hydro International)

• Rotamat screw press (HUBER) for dewatering; polymer blending unit 
and conveyors

• New effluent flow measurement, disinfection and sampling equipment
• 600 kW diesel standby generator (Generac)
• New control building for administrative offices, lab, aeration blowers 

(Atlas Copco) and new sludge pumps (KSB and Penn Valley)
“One thing we did when the town council decided to go ahead with the  

project was try to remove as much I&I as we could,” Greig says. “I knew that 
I&I would have a major effect on the process, and it was also going to 

increase costs.”
 

TREATING THE FLOW
Raw influent passes through the 

perforated plate screen and is 
pumped up to the plant, where grit 
is removed. At present, the f low 
bypasses the primary clarifiers and 
goes directly to secondary treatment 
basins equipped with fine-bubble 
diffusers (Sanitaire, a Xylem brand) 
and KSB mixers).

“We by pass the primaries 
because we found that primary set-
tling had a negative impact on total 
nitrogen removal by removing too 

much of the food needed to optimize the 4-stage Bardenpho process,” says 
Greig. After secondary clarification, the flow goes through chlorine contact 
and dechlorination before discharge to the Lamprey River.

The process is monitored by the online IQ SensorNet system (YSI, a Xylem 
brand). The plant-wide SCADA system was supported by VTScada.

When the plant team began to bypass the primary clarifiers to improve 
nitrogen reduction, one issue that arose was impact on solids dewatering. 
The straight waste activated sludge going to the screw press was extremely 
thin at 0.3 to 0.7% solids, hydraulically limiting the dewatering capacity.

The increased WAS production strained storage capacity, and the dewa-
tered cake was limited to about 19% solids. “I looked around at how we could 
get our solids thicker,” Greig reports. “We tried decanting in the sludge hold-
ing tanks, but that really didn’t work.”

Then, while at WEFTEC, he discovered the S-DISC disc thickener (also 
HUBER). This compact unit fit existing building space; in two pilot tests it 

Town of Newmarket Wastewater Treatment Facility
PERMIT AND PERFORMANCE (2023 average)

 INFLUENT EFFLUENT PERMIT

BOD 340 mg/L 5.7 mg/L 30 mg/L

TSS 285 mg/L 3.6 mg/L 30 mg/L

Total N N/A 13.94 lbs/day 30 lbs/day

“Everything we’ve done here is 
for the long term. Everything 

we do is designed to put us in the 
best position for the future.” 
SEAN GREIG

James Barlow cleans the dewatering press (HUBER Technology).



https://parkson.com/


30     TREATMENT PLANT OPERATOR

proved easy to operate. During testing the team used a sludge storage tank 
as a mixing tank and blended thickened WAS at 4.5% solids with WAS at 
0.5% solids to create a feed at 1.5% solids to the screw press. The dewatered 
cake solids increased to 22-23% solids, saving significantly on hauling costs 
to the landfill.

“We knew we needed to get our solids thicker,” says Greig. “At some point 
the landfill will not be the final option. We may have to ship the material to 
a dryer or some other process, and we have to achieve certain dryness to 
reduce our cost to haul it to wherever it has to go.”

 
TO THE TEST

The solids project is just one example of how Greig and his team have 
approached operating the new plant. They didn’t simply turn it on and run 
it as designed. “I asked chief of operations Sam Heffron to push this plant 
one way, and then push it another way, and let it respond,” Greig says.

“The bottom line is I wanted to see not only what the plant could do but 
what would happen when we did certain things to it. So when things would 
get upset we could see what was going on and say, ‘Oh, we just need to make 
this adjustment.’ No matter how much we pushed the plant, it came right 
back. We couldn’t screw it up. 

“Everything we’ve done here is for the long term. That’s an important 
point that everyone should understand. So many times, things are done for 
the short term, and that basically puts you in a box. Everything we do is to 
put us in the best position for the future.”

That includes fostering a capable and cross-trained team: “I ask them when 
they’re coming up, ‘Do you want to do the same thing day in and day out?’ 
I empower them to do different things, not to get stuck. If you’re the chief 
operator, do some maintenance. Do some of this, do some of that. Expand.   

“I trust our people to do their jobs. Everybody wants to do the right thing. 
When you support them, you’re going to have a much happier group.” It pays 

off in team longevity. Maintenance 
supervisor Todd Gianotti, for exam-
ple, has been at the plant since 2001, 
operations supervisor Heffron since 
2003, and water operator Ben Trot-
tier since 2008. Recently retired sys-
tem technician Joel Drelick worked 
at the facility from 2003-23.

Greig is also grateful to the town 
officials for their consistent support: 
“They are really forward-looking, 
making sure things are done right 
for the environment and for clean drinking water. I haven’t had a ‘no’ in I 
don’t know how many years.”

THRIVING ON SEPTAGE
As recently as three years ago, the town of Newmarket 

Wastewater Treatment Facility took in no septage. Now it accepts 
millions of gallons per year — and the treatment process works 
better as a result.

In the warm months of July and August the pair of 4-stage 
Bardenpho treatment trains did not match well with the influent 
flow if the primary clarifiers were kept offline. “If we ran both 
secondary trains without primary clarifiers, we had too much 
tankage online,” says Sean Greig, environmental services director. 
“But if we took one of the secondary trains offline, we didn’t have 
enough tankage.”

Furthermore, if the primary clarifiers were bypassed, effluent 
quality was better, but with a primary clarifier online, solids 
dewatering improved. So the plant team experimented with 
bypassing the primaries to optimize solids handing while adding 
MicroC carbon source (Environmental Operating Solutions) as 
food for the microorganisms in the aeration basins.

It seemed to be working, but then two years ago, a number of 
area wastewater treatment plants stopped taking in septage. “We 
went from receiving no septage to now receiving about 5 million to 
6 million gallons per year,” Greig says.

“With the addition of septage we’re actually performing better, 
especially during summer. We can run our process and still achieve 